
 

Works Approval: W6238/2019/1 

IR-T04 Decision Report Template v2.0 (July 2017)  i 

 

 

Application for Works Approval  

Division 3, Part V Environmental Protection Act 1986 

Works Approval Number W6238/2019/1  

  

Applicant 

 

Pilbara Iron Pty Ltd 

ACN 107 210 248 

  

File Number DER2019/000218 

  

Premises 
Koodaideri Railway Project 
Miscellaneous Licence for Railway 7 (L7SA) 
Shire of Ashburton TOM PRICE WA 6751 

 As defined by the coordinates in Schedule 1 of the  
Works Approval  
 

Date of Report 5 August 2019 

Status of Report Final 

 

  

Decision Report 



 

1 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

Table of Contents 
[...]
Commissioning means the process by which an equipment, facility, or plant (which 
is installed, or is complete or near completion) is tested to verify if it 
functions according to its design objectives or specifications 

Decision Report refers to this document.  

Delegated Officer an officer under section 20 of the EP Act. 

Department means the department established under section 35 of the Public 
Sector Management Act 1994 and designated as responsible for the 
administration of Part V, Division 3 of the EP Act. 

DoH Department of Health 

DWER Department of Water and Environmental Regulation 

EPA Environmental Protection Authority 

EP Act Environmental Protection Act 1986 (WA) 

EP Regulations Environmental Protection Regulations 1987 (WA) 

MS Ministerial Statement 

mtpa million tonnes per annum 

Noise Regulations Environmental Protection (Noise) Regulations 1997 (WA) 

Prescribed 
Premises 

has the same meaning given to that term under the EP Act 

Premises refers to the premises to which this Decision Report applies, as 
specified at the front of this Decision Report 

Risk Event  As described in Guidance Statement: Risk Assessment  

WACA Wittenoom Asbestos Control Area 

WAMA Wittenoom Asbestos Management Area 



 

5 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

WQPN Water Quality Protection Note 

Works Approval 
Holder 

Pilbara Iron Pty Ltd 

μS/cm microsiemens per centimetre 

 

  



 

6 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

2. Purpose and scope of assessment 
An application was received on 26 March 2019 by DWER from Pilbara Iron Pty Ltd (the 
Applicant) for a Works Approval to: 
 construct/install a modular wastewater treatment plant (WWTP) and treated effluent 

disposal sprayfield to support the Crossing Camp (see Figure 9); and 
 install and operate two mobile crushing and screening plants (Crushing Plants) within 

various borrow pits (see Figure’s 1- 5) 

on Miscellaneous Licence L7SA to support the Koodaideri Railway (the Project).   

 
The Applicant proposes to commission the proposed WWTP and treated effluent disposal 
sprayfield for a period of 6 months during which time an application for an operating licence will 
be lodged with DWER. Commissioning of the WWTP and treated effluent disposal sprayfield 
has therefore been approved under the Issued Works Approval. 
 
The Applicant also proposes to operate the proposed Crushing Plants for a period of 6 months 
under the Works Approval during which time the Applicant will apply for an operating licence. 
Operation for a period of not greater than 6 months has therefore been approved under the 
Issued Works Approval. 
 
This Decision Report and associated Works Approval assess the emissions and discharges 
from the construction, commissioning and operation of the WWTP and treated effluent disposal 
sprayfield and from the installation, relocation and operation of the Crushing Plants. 

Table 2 lists the documents submitted during the assessment process. 

Table 2: Documents and information submitted during the assessment process 

Document/information description  Availability Date received  

Application form DWER records (DWERDT146951) 26/03/2019 

Works Approval Supporting Documentation 
Koodaideri Railway Project Miscellaneous Licence 
for Railway 7 – L7SA 

DWER records (DWERDT146951) 
26/03/2019 

Additional Works Approval application information – 
received via email 

DWER records (A1784735) 
8/05/2019 

3. Background 
Pilbara Iron Pty Ltd (a subsidiary of Rio Tinto) provides the operation, maintenance and 
management of construction works associated with the port, rail and power assets of Hamersley 
Iron Pty Ltd. Pilbara Iron Pty Ltd is therefore the occupier for any licences or permits required 
under Part V of the Environmental Protection Act 1986. 
 
Table 3 lists the prescribed premises categories that have been applied for. 

Table 3: Prescribed Premises Categories within application 

Classification 
of Premises 

Description Approved Premises 
production or design 
capacity or throughput 

Category 54 
Sewage Facility: premises- 

 On which sewage is treated (excluding septic tanks): or 
 From which treated sewage is discharged onto land or into waters 

Not more than 148m3 per 
day 

Category 12 
Screening, etc. of material: premises (other than premises within 
category 5 or 8) on which material extracted from the ground is 
screened, washed, crushed, ground, milled sized or separated 

Not more than 10 million 
tonnes processed per 
year  

 
 
 
 



 

7 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

4. Overview of Premises 
The WWTP and Crushing Plants are required to support the 170 km Project within the L7SA 
tenure boundary (Premises) that will connect the Koodaideri mine development to the existing 
Rio Tinto mainline.  
 
The proposed rail alignment for the Project intersects the WAMA and WACA (see Figure 6). An 
approved Asbestos Environmental Management Plan (as per condition 12 – 1 of Ministerial 
Statement 999) was required, to ensure that the design and construction of the rail does not 
increase the spread of asbestos in the WAMA and WACA. Crushing and screening will therefore 
not be allowed in the WAMA or WACA.  
 
The WWTP and Crushing Plants are expected to be on site for approximately two years to 
support the construction of the rail. The Applicant has committed to all structures associated 
with the Project to be removed and the site to be rehabilitated upon completion. 
 

4.1 Construction and Operational aspects 
 

4.1.1 Construction (from Application) 
Proposed WWTP and associated Sprayfield  

The WWTP is a pre-fabricated skid mounted modular system and will be assembled and 
installed within a lined earthen bund of approximately 0.08 ha. 
 
The 4.1 ha sprayfield will be a gated, signposted, fenced and mildly graded evaporation 
/infiltration area, containing irrigation pipes and low drift fan-spray nozzle sprinklers spaced for 
even distribution. An earthen bund will be constructed around the perimeter of the sprayfield to 
prevent any runoff to the environment. 

 
Crushing Plants 
Construction is not required as these plants are preconfigured for use and can be simply brought 
to site and moved around as required. The testing of dust suppression sprays, adjusting the 
crusher jam aperture and installing the screens to produce material of the desired size is all that 
is required before use. 
 

4.2 Operational aspects (from Application) 
WWTP and disposal spray field 

Balance Tanks 
Macerated raw sewage will be delivered to one of three interconnected balance tanks which will 
have a total volume of 67.5 kL. The balance tanks will provide sufficient storage capacity for 
peak flows and provide the treatment plant with a continuous feed throughout the day. It will be 
aerated to minimise anaerobic activity. The tanks will be fitted with level sensors to control the 
flow of wastewater to the treatment plant and to minimise the risk of over flow. 
Bio-selector Tank 
Recycled mixed liquor from the MBR system will be mixed with fresh feed from the balance tank 
and directed to the bio-selector tank. This will be the first step in the biological process where 
denitrifying bacteria will remove nitrogen from the sewage. The bio-selector tank will over flow 
directly into the anoxic tank via two gravity overflow pipes. 

Anaerobic Tank 
The anaerobic zone is a continuity of the anaerobic process started in the bio-selector tank 
and it is dominated by anaerobic bacteria that consume nutrient and reduce chemical oxygen 
demand / biological oxygen demand (BOD) and phosphorus levels. 
 



 

8 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

Anoxic Tank 
The anaerobic bacteria in anoxic process will reduce the Biochemical Oxygen Demand (BOD), 
Chemical Oxygen Demand (COD), biological phosphorous and biological nitrogen. The anoxic 
tank will be equipped with a circulation system to continuous mix the content of the tank. The 
content of the anoxic tank will then be gravity fed to the aeration tank. 
Aeration Tanks 
The aeration tanks will be equipped with air blowers to provide the biological process with the 
required oxygen and to keep the content in suspension. Coarse bubble diffusers will be installed 
at the base of each of the aeration tanks to provide a stable and homogenous oxygen transfer 
into the mixed liquor while constantly mixing. Bacteria and single-cell organisms will degrade 
the dissolved organic and ammonium substances in the sewage and convert them into carbon 
dioxide and nitrates. 
Membrane Bioreactor (MBR) System 
The MBR system will be a submerged ultra-filtration module made of robust polyethylene flat 
plates covered on both sides with ultra-filtration membranes and will have a pore sizes of 
approximately 0.04 μm. The membrane housing will be fitted with a series of tube diffusers that 
continuously supply air bubbles to the membrane surface to self-clean the membrane surface  
The concentrated bio-solid (mixed liquor) rejected by the filters will be returned to the Bio-
Selector tank via the mixed liquor pumps. Excess bio-solids from the membrane system will be 
wasted to the sludge tank and the permeate will be transferred to the final holding tanks for 
irrigation. Membrane cleaning is required for operational consistency and maintenance of 
performance. Hydrogen peroxide, citric acid and sodium hypochlorite will be used for MBR 
membrane cleaning. The MBR will have a two membrane systems which will allow for 
continuous operation of the treatment plant during this cleaning process. 
Sludge Tank 
Waste activated sludge in the 22,500L sludge holding tank will be manually pumped out by a 
licensed waste carrier and taken offsite for disposal at an appropriately licensed facility in 
accordance with the Environmental Protection (Controlled Waste) Regulations 2004. 
Final Effluent Storage 
Chemical dosing for disinfection and pH control will occur in the final effluent holding tank. 
Additional tanks will be provided to increase the storage capacity for 3 days of operation in wet 
weather condition. The final holding tank will be fitted with a circulation pump to continuously 
mix the tank contents. Chemical dosing and control measurement devices will be installed on 
the circulation line for efficient dosing and mixing of chemicals. The chlorine disinfection system 
will consist of a sodium hypochlorite dosing pump, chemical storage tank and on-line chlorine 
measuring and control system. Chlorine level will be maintained between 0.2–0.5 mg/L. The 
final holding tank will be equipped with a pH measuring system that will maintain the pH range 
between 6.5 and 8.5. In the event of wet weather, the final treated effluent will be held in wet 
weather storage tanks.  
Spray field 
Treated effluent from the Treated Effluent Storage Tanks will be delivered manually to the 
sprayfield via effluent distribution pumps.  In the event of prolonged wet weather, the final treated 
effluent will be held in wet weather storage tanks before being irrigated. 

Table 4 provides the anticipated quality of the treated wastewater that will be discharged from 
the WWTP to the sprayfield.   

Table 4:  Anticipated treated effluent quality (from Application) 
Parameter Concentration  
5 Day Biological Oxygen Demand (BOD5) <20 milligrams /litre (mg/L) 
Total suspended solids (TSS) <5mg/L 
Total nitrogen (TN) <13mg/L 
Total phosphorous (TP) <1.5mg/L 
Thermo-tolerant Faecal Coliforms  

 

<500 colony forming units (cfu) /100mL 
Residual Free Chlorine 0.2 mg/L – 0.5 mg/L 
pH 6.5 – 8.5 

 
 
 



 

9 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 
Crushing Plant  
The Crushing Plants will have a combined design capacity of 10 mtpa and will move location 
throughout the premises boundary (see Figure’s 1- 5) in accordance with construction 
schedules and borrow material types. The general layout of the crushing and screening facilities 
will have a footprint area of approximately 0.5 ha within previously disturbed borrow pits. 
 
The Crushing Plants will be fitted with water sprays for dust suppression and are standalone 
units powered by self-contained diesel engines. Diesel fuel will be supplied by a service truck 
as needed. Water for dust suppression will be sourced from licensed ground water bores located 
throughout the rail construction corridor. 
 



 

10 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 1: Mobile Crushing Plant operating areas (sourced from Applicant’s supporting information) 

 



 

11 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 2: Mobile Crushing Plants operating areas (sourced from Applicant’s supporting information) 

 



 

12 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 3: Mobile Crushing Plants operating areas (sourced from Applicant’s supporting information) 



 

13 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 4: Mobile Crushing Plants operating areas (sourced from Applicant’s supporting information) 



 

14 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 

Figure 5: Mobile Crushing Plants operating areas (sourced from Applicant’s supporting information) 



 

15 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 
 

 

Figure 6: WAMA and WACA (sourced from Applicant’s supporting information) 

 

4.3 Infrastructure 
The Project facility infrastructure, as it relates to Category 54 and 12 activities, is detailed in 
Table 5 and with reference to the Site Plans.  

Table 5 lists infrastructure associated with each prescribed premises category. 

Table 5: Koodaideri Railway Project facility Category 54 and 12 infrastructure (from 
Application) 

 Infrastructure  Site Plan Ref.  

 Prescribed Activity Category 54 (see Figure 7 WWTP plant layout) 

The Applicant will construct and operate a Modular WWTP with a maximum design capacity of  148m3 /day) 
consisting of the following infrastructure 

1 A compacted earthen bund constructed to contain all wastewater 
treatment, storage and transfer infrastructure.  

N/A 

2 
WWTP comprising of:  

inlet screen 
balance tank x 3 
sludge tank 
irrigation tank 
anoxic tank 
anaerobic tank 
bio-selector tank 
membrane bioreactor system 
aeration tanks x 2 
liquid chlorine tank 

 
inlet screen 
balance tank  
sludge tank 
irrigation tank 
 
 
 
 
 
 



 

16 
Works Approval: W6238/2019/1 
IR-T04 Decision Report Template v2.0 (July 2017) 

 Infrastructure  Site Plan Ref.  

chemical storage tank. 
carbon filter. 
transfer pumps and pipes. 
20 x 22.5 kL treated effluent storage UV resistant polyethylene   
tanks 
inlet and outlet (final effluent) flow meters.  
audio and visual high tank volume level alarm system. 

 
WWTP capable of treating effluent to the following standard: 

Parameter Concentration  
5 Day Biological Oxygen   
Demand (BOD5) 

<20mg/L 

Total suspended solids (TSS) <5mg/L 
Total nitrogen (TN) <13mg/L 
Total phosphorous (TP) <1.5mg/L 
Thermo-tolerant Faecal 
Coliforms  
 

<500cfu/100mL 

Residual Free Chlorine 0.2 mg/L – 0.5 mg/L 
pH 6.5 – 8.5 

 

 
 
 
treated effluent storage skid 112.5kL 

3 Self bunded sea container for chemical storage N/A 

4 Treated effluent sprayfield consisting of: 
4.1 ha irrigation area. 
signposted perimeter wire fence with access gate.  
irrigation delivery pipes and approximately 30 fixed sprinklers with 
low drift fan-spray nozzles distributed evenly over the irrigation 
area 

N/A 

 Prescribed Activity Category 12 Site Plan Ref. (see Figure’s 1- 5) 

The Applicant proposed Crushing Plants each with a design capacity of 500 tonnes per hour  

1 2 Terex J-1840 Jaw Crushers (or equivalent) incorporating: 